
 

Parts List 

 

 

Important Installation Notes and Suggestions 

If equipped with Active Park Assist & Adaptive Cruise Control, installation of this grille guard will interfere with the 
function. 
Read the assembly and installation instructions completely and verify that all of the parts listed are accounted 
for. 
Cutting of the lower bumper valance is necessary to complete installation on models without factory tow hooks. 
To maintain and care this product keep it clean and do not use abrasive cleaners or polish waxes.  
Texture Painted Finish: Mild liquid detergent may be used. Polished Stainless & Semi Gloss Painted 
Finishes: We recommend using only non-abrasive automotive wax such as pure carnauba to avoid scratches 
and rust. 

Item Qty. Part # Description Torque 

1 1 132950AA Grille Guard  

2 1 Pr. 504334BA Main Bracket  

3 2 504334AA Auxiliary Bracket 

4 2 3/8” x 1 ¼” Hex Bolt 30 ft. lbs.

5 2 3/8” Flat Washer 

6 2 3/8” Lock Washer 

7 2 3/8” Hex Nut 

8 4 1/2” x 1 1/2” Hex Bolt (black) 65 ft. lbs.

9 8 1/2” Flat Washer (black) 

10 8 1/2” Lock Washer (black) 

11 8 1/2” Hex  Nut (black) 

12 4 1/2” x 1 1/2” Tab Bolt 65 ft. lbs.

13 1 Bolt Wire Guide 

 

Tools Required 

21mm, 1/2", 9/16” & 3/4” Socket 

21mm, 1/2", 9/16” & 3/4” Wrench 

 Slotted Screwdriver 

Ratchet & Ratchet Extension 

Utility Knife 

Approximate installation time: 

60 minutes 

Installation Instructions     
Wrangler Grille Guard Part # 13295B 

2015-2016 Ford F-150     
(Excludes Models with Active Park Assist & Adaptive Cruise Control) 

DAKAR PRO Brackets Part
# 524765

2014 Chevrolet Silverado 1500 2/4WD
Do not attempt to install this product on any vehicle other than the one listed above!

HP User
Typewritten Text
                                                                                                                

https://www.carid.com/go-rhino/


HP User
Typewritten Text

HP User
Typewritten Text
                                                                                                 





11. After installing the auxiliary bracket cut the plastic front part of the. Bumper valance tho allow the

proper position. Tighten the nut befor puting the bumper valance back. Photo 5 and 6

12 . Place Front grille guard    as Photo 7 Photo 7 Photo 7 Photo 7, to secure lower bracket use 1/2 x 1 1/2"  hex bolt, 1/2" flat 

washer and 1/2" lock nut. Secure to auxiliary bracket using 3/8 x 1 1/4" hex bolt, 3/8" flat washer and 

3/8" lock nut. Leave loose.

PHOTO 5PHOTO 5PHOTO 5PHOTO 5 PHOTO 6PHOTO 6PHOTO 6PHOTO 6

PHOTO 7PHOTO 7PHOTO 7PHOTO 7

HP User
Typewritten Text

HP User
Typewritten Text



HP User
Typewritten Text

HP User
Typewritten Text



FORD F-150  2015FORD F-150  2015FORD F-150  2015FORD F-150  2015

CUT TEMPLATE AND USE IT TO OUTLINE CUT TEMPLATE AND USE IT TO OUTLINE CUT TEMPLATE AND USE IT TO OUTLINE CUT TEMPLATE AND USE IT TO OUTLINE 
PLASTIC PROTECTORFRONT VEHICLE. PLASTIC PROTECTORFRONT VEHICLE. PLASTIC PROTECTORFRONT VEHICLE. PLASTIC PROTECTORFRONT VEHICLE. 

THEN  TRIM PLASTIC PROTECTOR.THEN  TRIM PLASTIC PROTECTOR.THEN  TRIM PLASTIC PROTECTOR.THEN  TRIM PLASTIC PROTECTOR.

TOP SIDETOP SIDETOP SIDETOP SIDE

4 7/8"

6 7/8"

Discover other grille guards & bull bars on our website.

https://www.carid.com/grill-guards.html



